
32
41

8-1

27-1
26

28
29-1

82-1
37-1

33-1
82-1

29-1
31

16-1

91
83

90
912

85-1

383
382

380

924
80

918
923

25-1
71

48
46

75
74

11
76

72
73

916
80

59
910

61

383
70

921
355

917

314-2
913

318
58

34
35

61

63

63

35
34

58

66

926

925
924

927

6680

903

35
34
58

5490990853

904
909

54
908

53

46
48

71
915

80

436

919
24-1

921
70

917

920
80

918
924

31
29-1

82-1

85-1

907
90

83

91

37-1

27-1

26

28

29-1

82-1

33-1

383

38038115-1

7-1
41

32

53

53

35

35
34

34
58

58

906

47 48 46 49-2

9
79

79

79
79

78
6

72
73

10
50

94

46

48

47

383

6-sets

64
69

70

931
930

928

928
929

930
931

62

932

933

50
51
52

OPTION
-WIND SHIELD
23-AS-911

911

379

ASSAULTBIKE PRO Exploded Diagram
Part #: 935
Revision Date 01.September.20

943

944

940

IMPROPER USE OF THIS EQUIPMENT
CAN RESULT IN SERIOUS INJURY.

USE STATIONARY TRAINING EQUIPMENT
IN A SUPERVISED ENVIRONMENT. 

EVEN WITH PROPER USE,
YOU ASSUME A RISK OF INJURY WHEN

USING THIS TYPE OF EQUIPMENT.

The heart rate monitor may not be
accurate in all situations.
Before beginning any fitness program,
get a thorough physicalvexamination.
Ask your doctor about your appropriate
target heart rate.
Keep children away from this equipment.
Read the owner’s manual or ask for 
help before use.
If you feel pain, faintness, or dizziness,
stop exercising immediately.
Set up and operate the stationary
exercise bike on a solid surface.
Care should be taken in mounting and
dismounting the stationary bike. Before
mounting or dismounting move the
pedal on the mounting or dismounting
side to its lowest position and bring
the machine to a complete stop.
Spinning pedals can cause injury.
Spinning pedals must be kept clean
and dry.
This exercise bike does not have a
freewheel and pedal speed must be
reduced in a controlled manner.
Ensure all adjustments and locking
features are properly secured before use.
Max user weight: 300 lb / 136 Kg.

941

103 102-1 938

935
936

937
Exploded View

Quick Start Guide

Technical Specifications
& Use Guidelines

105

937-A

x2

x2

954-A

942
x2

Highlight



ASSAULTBIKE PRO Parts List
Part #935 Revision Date 10.Nov.2020

No. SKU # Description Qty No. SKU # Description Qty
6* *Avail as assembly only Fan Wheel (part of 006-A1).   *Avail as assembly only 1 318* *Avail as assembly only Socket Head Hex Screw M5 x 10mm (part of 314-A, 318-A).  *Avail as assembly only 4

6-A1 23-AS-006-A1 Fan Wheel Assembly (006, 072, 073, 078, 079x4) 1 318-A 23-AS-318-A Console Mounting Screws Assembly (318x4) x
7-1* *Avail as assembly only Handle Bar PRO - Right w/ AF logo (part of 007-A3).   *Avail as assembly only 1 355* *Avail as assembly only Bell Crank - Left (part of 355-A).  *Avail as assembly only 1
7-A3 23-AS-007-A3 Handle Bar Assembly PRO - Right (007-1, 026, 027-1, 028, 029-1x2, 031, 032, 033-1, 

041, 082-1x2)
x 355-A 23-AS-355-A Bell Crank Assembly - Left (355, 383x2) x

8-1* *Avail as assembly only Handle Bar PRO - Left w/ AF logo (part of 008-A3).   *Avail as assembly only 1 379* *Avail as assembly only Wave Washer (part of 320-A, 321-A, 379-A, 907-A, 912-A).  *Avail as assembly only 4
8-A3 23-AS-008-A3 Handle Bar Assembly PRO - Left (008, 026, 027-1, 028, 029-1x2, 031, 032, 033-1, 041, 

082-1x2)
x 379-A 23-AS-379-A Wave Washer Assembly (379x4) x

9 23-AS-009 Fan Cage AABC - Right (009) 1 381* *Avail as assembly only Crank Arm - Right (part of 381-A).  *Avail as assembly only 1
10 23-AS-010 Fan Cage AABC - Left (010) 1 381-A 23-AS-381-A Crank Arm Assembly - Right (381, 383) x

11* *Avail as assembly only Middle Hub (part of 011-A1).   *Avail as assembly only 1 382* *Avail as assembly only Crank Arm - Left w/ Warning Tag (part of 382-A).  *Avail as assembly only 1
11-A1 23-AS-011-A1 Middle Hub Assembly (011, 072, 073, 074, 075x3, 076x3) x 382-A 23-AS-382-A Crank Arm Assembly - Left (382, 383) x
15-1 23-AS-015-1 Pedal - Right (015-1) 1 383* *Avail as assembly only Crank Fixing Bolt (part of 381-A, 382-A, 383-A, 907-A, 912-A 919-A, 921-A).  *Avail as 

assembly only
4

16-1 23-AS-016-1 Pedal - Left (016-1) 1 383-A 23-AS-383-A Crank Fixing Bolt Assembly (383x2) x
24-1 23-AS-024-1 Chain - Right Side 1/2" x 1/8” 64L (024-1) 1 436* *Avail as assembly only Bottom Bracket (part of 436-A).  *Avail as assembly only. 1
25-1 23-AS-025-1 Chain - Left Side 1/2" x 1/8” 98L (025-1) 1 436-A 23-AS-436-A Bottom Bracket Assembly - With Crank Fixing Bolts (436, 383x2).  Use for S/N 

F2004BJ0001 or later for AABE
x

26 23-AS-026 Handlebar Pivot Fixing Nut M14 (026, part of 007-A2, 008-A2) 2 595 23-AS-595 Elite Bike / Runner Console Battery Door x
27-1 23-AS-027-1 Foot Peg - 1 Piece (027-1, part of 007-A2, 008-A2). Use for S/N A1607BB1231 or later 

on AABC
2 903# #Avail as part of OEM only Main Frame.  #Avail as part of OEM only 1

28 23-AS-028 Washer 14.5mmID x 22mmOD x 1mmT (028, part of 007-A2, 008-A2) 2 904* *Avail as assembly only Front Stabilizer (part of 904-A).  *Avail as assembly only 1
29-1 23-AS-029-1 Ball-Bearing 6003ZZ (029-1, part of 007-A2, 008-A2). Use for S/N A1709BB0516 or later 

on AABC
4 904-A 23-AS-904-A Front Stabilizer Assembly (034x2, 035x2, 053x2, 054x2, 058x2, 904, 908x2, 909x2) x

31 23-AS-031 Handlebar Pivot 91.4L (031, part of 007-A2, 008-A2) 2 905-A 23-AS-905-A Stabilizer Transport Wheel Assembly (054, 908, 909) x
32 23-AS-032 Handle Bar Grip (032, part of 007-A2, 008-A2) 2 906* *Avail as assembly only Rear Stabilizer (part of 906-A).  *Avail as assembly only 1

33-1 23-AS-033-1 Spacer 25mmOD x 13.8mmL (033-1, part of 007-A2, 008-A2). Use for S/N A1709BB0516 
or later on AABC

2 906-A 23-AS-906-A Rear Stabilizer Assembly (034x2, 035x2, 053x2, 058x2, 906) x

34 23-AS-034 Lock Washer M8 (034, part of 002-A2, 004-A3, 013-A, 904-A, 906-A, 913-A) 6 907* *Avail as assembly only Linkage Arm Right (part of 907-A).  *Avail as assembly only 1
35 23-AS-035 Flat Washer 8mmID x 16mmOD x 1.5mmT (035, part of 002-A2, 004-A3, 013-A, 904-A, 

906-A, 913-A) 
6 907-A 23-AS-907-A Linkage Arm Assembly - Right (083, 090, 379x2, 380, 383, 907) x

37-1* *Avail as assembly only Linkage Arm Pivot Pin M8 x 43mmL (part of 037-A).   *Avail as assembly only 2 908* *Avail as assembly only Transport Wheel Axle (part of 904-A, 905-A).  *Avail as assembly only 2
37-A 23-AS-037-A Lower Handlebar Pivot Pin Assembly (037-1, 085-1, 091) x 909* *Avail as assembly only Button Head Hex Screw M6 x 12mm (part of 904-A, 905-A).  *Avail as assembly only 2

41 23-AS-041 Handlebar End Cap (041, part of 007-A2, 008-A2) 2 910* *Avail as assembly only Speed Sensor Mounting Bracket (part of 922-A) .  *Avail as assembly only 1
46* *Avail as assembly only Chain Tensioner w/ bolt & nut (part of 046-A, 049-A, 094-A).  *Avail as assembly only 4 911 23-AS-911 Wind Screen (911, part of 911-A) 0

46-A 23-AS-046-A Chain Tensioner Assembly (046, 048, 071) x 912* *Avail as assembly only Linkage Arm Left (part of 912).   *Avail as assembly only 1
47 23-AS-047 Acorn Nut 3/8" x 26 (047, part of 049-A, 094-A) 2 912-A 23-AS-912-A Linkage Arm Assembly - Left (083, 090, 379x2, 380, 383, 912) x
48 23-AS-048 Flat Washer 10mmID x 20mmOD x 3mmT (048, part of 046-A, 049-A, 094-A) 4 913* *Avail as assembly only Console Mast PRO (part of 913-A).   *Avail as assembly only 1

49-2* *Avail as assembly only Fan Cage Cover PRO - Right Side w/ Hole (part of 049-A1).  *Avail as assembly only 1 913-A 23-AS-913-A Console Mast Assembly PRO (034x2, 035x2, 058x2, 913) x
49-A1 23-AS-049 -A1 Fan Cage Cover Assembly PRO - Right Side w/ Hole (046, 047, 048, 049-2) x 915* *Avail as assembly only Finger Guard - Right (part of 915-A).  *Avail as assembly only 1

50* *Avail as assembly only Fan Cage Clip & Screw (part of 050-A).  *Avail as assembly only 6 915-A 23-AS-915-A Finger Guard Assembly - Right (080x2, 915) x
50-A* *Avail as assembly only Fan Cage Clip & Screw Assembly (050, 051, 052, part of 050-A).  *Avail as assembly only x 916* *Avail as assembly only Finger Guard - Left (part of 916-A).  *Avail as assembly only 1
50-A1 23-AS-050-A1 Fan Cage Fixing Clip Assembly Set of 6 (050-Ax6) x 916-A 23-AS-916-A Finger Guard Assembly -  Left (080x2, 916) x

51* *Avail as assembly only Flat Washer 5mmID x 10mmOD x 1mmT (part of 050-A).  *Avail as assembly only 6 917# #Avail as part of OEM only Hex Pivot Nut M5 2
52* *Avail as assembly only Lock Washer M5 (part of 050-A).  *Avail as assembly only 6 918* *Avail as assembly only Chain Guard Hole Cover (part of 918-A).  *Avail as assembly only 2
53 23-AS-053 Stabilizer Leveling Foot w/ fixing nut (053, part of 002-2, 004-A3, 904-A, 906-A) 4 918-A 23-AS-918-A Chain Guard Hole Cover Assembly (918, 924) x

54* *Avail as assembly only Stabilizer Transport Wheel (part of 004-A2, 054-A, 904-A, 905-A).  *Avail as assembly only 2 919* *Avail as assembly only Bell Crank & Chain Wheel - Right (part of 919-A).  *Avail as assembly only 1
58 23-AS-058 Button Head Screw M8 x 20mm (058, part of 002-A2, 004-A3, 013-A, 904-A, 906-A, 

913-A)
6 919-A 23-AS-919-A Bell Crank & Chain Wheel Assembly - Right (383x2, 919) x

59 23-AS-059 Self Tapping Screw M4 x 16mm (059, part of 062-A1, 922-A) 1 920* *Avail as assembly only Chain Guard PRO - Right (part of 920-A).   *Avail as assembly only 1
61 23-AS-061 Cable Bushing 12.7mmOD (061, part of 062-A1, 922-A) 2 920-A 23-AS-920-A Chain Guard Assembly PRO - Right (080x3, 920) x
62 23-AS-062 Speed Sensor / Computer Wire (062, part of 062-A1, 922-A) 1 921* *Avail as assembly only Bell Crank Cover (part of 921-A).  *Avail as assembly only 2
63 23-AS-063 Rivnut (063) 2 921-A 23-AS-921-A Bell Crank Cover Assembly (070x3, 383, 921) x
64 23-AS-064 Saddle (064) 1 922-A 23-AS-922-A Speed Sensor and Mounting Bracket (059, 061x2, 062, 910) x
66 23-AS-066 Pop Pin Knob (066, part of 022-A2, 927-A) 2 923* *Avail as assembly only Chain Guard PRO - Left (part of 923-A).   *Avail as assembly only 1
69 23-AS-069 Flat Washer 8.5mmID x 30mmOD x 2mmT  (069, part of 005-A, 929-A) 1 923-A 23-AS-923-A Chain Guard Assembly PRO - Left (080x7, 923) x
70 23-AS-070 Socket Head Hex Screw M8 x 12mm (070, part of 005-A, 921-A, 929-A) 7 924* *Avail as assembly only Flat Head Hex Screw M5 x 10mm (part of 918-A, 925-A, 927-A).  *Avail as assembly only 6

71* *Avail as assembly only Flange Nut 3/8" x 26 (part of 046-A, 071-A).  *Avail as assembly only 2 925* *Avail as assembly only Seat Post Attachment Bracket (part of 925-A, 927-A).  *Avail as assembly only 1
71-A 23-AS-071-A Center Hub Fixing Nut Assembly (048x2, 071x2) x 925-A 23-AS-925-A Seat Post Attachment Bracket Assembly (924x4, 925, 933) x

72 23-AS-072 Drive Cog 14 Teeth (072, part of 006-A1, 011-A1) 2 926* *Avail as assembly only Seat Post Sleeve (part of 926-A, 927-A) 1
73 23-AS-073 Drive Cog Lock Ring (073, part of 006-A1, 011-A1) 2 926-A 23-AS-926-A Seat Post Sleeve Assembly (926, 932) x
74 23-AS-074 Chain Wheel - Left 46 Teeth (074, part of 011-A1) 1 927* *Avail as assembly only Seat Post (part of 927-A).  *Avail as assembly only 1
75 23-AS-075 Button Head Screw M5 x 25mm (075, part of 011-A1) 3 927-A 23-AS-927-A Seat Post Assembly (066, 924x4, 925, 926, 927, 928x2, 932, 933) x
76 23-AS-076 Nylock Nut M5 (076, part of 011-A1) 3 928 23-AS-928 Seat Slide Bushing (928, part of 927-A) 2
78 23-AS-078 Speed Sensor Magnet & Plate (078, part of 006-A1) 1 929* *Avail as assembly only Seat Slide Rail (part of 929-A).  *Avail as assembly only 1
79 23-AS-079 Speed Sensor Plate Clip (079, part of 006-A1) 4 929-A 23-AS-929-A Seat Slide Rail Assembly (069, 070, 080, 929, 930x2, 931x2) x
80 23-AS-080 Hex Screw M5 x 10mm (080, part of 020-A, 915-A, 916-A, 920-A, 923-A, 929-A) 15 930* *Avail as assembly only Seat Slide Rail End Cap (part of 929-A, 930-A).  *Avail as assembly only 2

82-1 23-AS-082-1 Cir-Clip IRTW-35 (082-1, part of 007-A2, 008-A2).  Use for S/N A1709BB0516 or later 4 930-A 23-AS-930-A Seat Slide Rail End Cap Assembly (930, 931) x
83* *Avail as assembly only Cir-Clip IRTW-22 (part of 003-A2, 012-A2, 907-A, 912-A).  *Avail as assembly only 2 931* *Avail as assembly only Socket Head Hex Screw M5 x 12mm (part of 929-A, 930-A).  *Avail as assembly only 2

85-1* *Avail as assembly only Nylock Nut M8 x 9.5mmT (part of 004-A2, 037-A, 054-A).  *Avail as assembly only 2 932* *Avail as assembly only Oval Head Screw M6 x 15mm (part of 926-A, 927-A).  *Avail as assembly only 1
86-A 23-AS-086-A Water Bottle Holder Kit (086, 087x4, 088) 0 933* *Avail as assembly only Stopper / Screw M8 x 21.4mm (part of 925-A, 927-A).  *Avail as assembly only 1
90* *Avail as assembly only Spherical Bearing PB8 (part of 003-A2, 012-A2, 907-A, 912-A).  *Avail as assembly only 2 935*# *Avail as assembly only, 

#Available Online
Assault AirBike Pro BOM & Exploded View Diagram (part of 937-A).  *Avail as assembly 
only, #Available Online

1

91* *Avail as assembly only Flat Nut M8 x 1.25 x 4mmT (part of 037-A).  *Avail as assembly only 2 936*# *Avail as assembly only, 
#Available Online

Assault AirBike Pro Quick Start Guide (part of 937-A).  *Avail as assembly only, #Available 
Online

1

94* *Avail as assembly only Fan Cage Cover - Plastic Left Side w/o Hole (part of 094-A).  *Avail as assembly only 1 937*# *Avail as assembly only, 
#Available Online

Assault AirBike Pro Technical & Safety Guidelines - US ENGLISH (part of 937-A).  *Avail as 
assembly only, #Available Online

1

94-A 23-AS-094-A Fan Cage Cover - Plastic Left Side w/o Hole (046, 047, 048, 094) x 937-A 23-AS-937-A Assault AirBike Pro Docs & Tools Assembly - US ENGLISH; bagged (102-1, 103, 105, 935, 
936, 937, 938, 941)

x

102-1* * Shipped with FG SKU only Combo Hex Wrench M6 / Phillips Driver (part of 100-A, 937-A).  * Shipped with FG SKU 
only

1 938* * Shipped with FG SKU only Hex Wrench M4 (part of 937-A).  *Shipped with FG SKU only 1

103* * Shipped with FG SKU only Open End  Wrench 13mm (part of 100-A, 937-A).  *Shipped with FG SKU only 1 940 23-AS-940 Assault AirBike Pro Warning Label  - US ENGLISH (940) 1
105 23-AS-105 Assault Fitness Decal (105, part of 100-A, 418-A1, 799-A, 937-A) 1 941* * Shipped with FG SKU only Combo Open End Wrench Stamped Steel 15/22mm (part of 937-A).  *Shipped with FG 

SKU only
1

314-2* *Avail as assembly only Assault AirBike Elite Display-B Console (part of 314-A).  *Avail as assembly only 1 942* *Avail as assembly only ASSAULTBIKE PRO "ASSAULT FITNESS" 203.71mm handlebar decal (part of 954-A).  *Avail 
as assembly only

2

314-A 23-AS-314-A Assault AirBike Elite Display-B Console Assembly (314-2, 318x4) x 943* *Avail as assembly only ASSAULTBIKE PRO "ASSAULT FITNESS" 156.72mm seat tube decal (part of 954-A).  *Avail 
as assembly only

2

380* *Avail as assembly only Bearing 6005ZZ-2NR (part of 320-A, 321-A, 907-A, 912-A).  *Avail as assembly only 2 944* *Avail as assembly only ASSAULTBIKE PRO "ASSAULTBIKE PRO" 148mm frame decal (part of 954-A).  *Avail as 
assembly only

2

954-A 23-AS-954-A ASSAULTBIKE PRO Logo decal set (942, 943x2, 944x2) x


	ASSAULTBIKE PRO Exploded View 01-September-20 Diagram.pdf
	ASSAULTBIKE PRO Item Master 09.01.20.pdf

